


PART NO.DESCRIPTION PART NO. DESCRIPTION NC. REQD
1 0300004  Spring, Plunger {Cpt.} 2 06400396  “J" Nut (Opt.) 3 {Per Box}
? 0300032 Piug 1" Dia. Hole 2 0400431  Nut Nyick 3/4 - 10 Gr. 8 12
3 0300113 Grease Fitting {Opt) 2 0400561 Rol Pin 5/32" x 1 3/4" (Opt) 2
4 0300124 Grommet Caterpilier 4 0400563  Roli Pin 3/16” x 1 374" {Opt) 2
5 0300242 Guard, Chrome-Light {Opt.) 4 0400567 Rivel {Opt.} 14 (Per Box)
6 0300427 Light Clearance-Red 4 0700159  Brkt. Clearance - Left 1
7 0300428 Light Clearance-Amber 2 0700160  Brkt. Clearance - Sight 1
B 030050%  Light Step & Turn 2 Q7005626 Plunger Pin (Opt.) 2
9 03006505 \ight Back Up 2 0700554 Bar Mud Flap Mig.{Opt,) 2
0301223 Mud Hap (Opt) 2 0700559 Plunger Handle {Cpt.} 2
0400042 No. 10-24 x 1/2" Pan Hd. 24 0701091 Brk:. Support (Opt) 1 {Per Box)
0400046 No. 10-24 x 374" (Opt.} 3 0701108  Sponge - Top Bottom {Opt.} 2 {Per Box)
0400047 Set Screw (Opt.) 2 0701109  Sponge - Right & Left {Opt.) 2 {Per Box)
0400122 Screw 3/8” - 16 x 1 1/4” (Opt)) 6 0701570  Angle Flap Mtg. Left (Opt) 1
0400126 Screw 3/8" - 16 x 1" (Opt.) 4 0701571  Angle Fiap Mtg. Right (Opt) 1
0400132 Screw 3/8" - 16 x 1 /2" 2 0701644 Mud Flap Mtg. Brkt. (Opt.) 2
0400141  Screw 3/8" - 16 x 7/8” (Opt.) B 0800495 Body Weldment 1
0400288 Screw 3/4" -10x 2 1/2" Gr. 8 4 0800504  Inner Jack Weidment (Opt.) 2
0400289 Screw 3/4” -10x 3" Gr. 8B 8 0800507 Outer Jack Weldment (Opt.) 2
0400392 Nut, Hex 3/8" - 16 Nylok 20 0900128 Tool Box (Opt.) 1




ECKER ASSEMBLY

ITEM PART NO. DESCRIPTIOM NO.REQ'D | ITEM PART NO. DESCRIPTION NO. REQ'D
1 0300076 License Plate Holder 1 24 0700772 Sha# - Upper Elevation Cyl. 1
2 0300109 Snap Ring 4 25 0700775  Slide Pad - Bottom 1
3 0300713  Grease Fitting 7 26 0700776 Slide Pa‘d - Side 9
4 0300117 Grommet - Rubber 2 27 0700778 Spacer - Boom Top 2
b 0300273 License Piate illuminator 1 28 0700780 Shaft - Extension Cylinder 2
8 0300627 St Ell. 1-1/2" NPT 90° 1 29 (700781 Shaft - Boom Pivot 1
7 0400081 174" - 20 x 3/4" Pan Head Screw 2 30 0700792 Slide Pad - Top 1
a 0400082 174" - 20 x 3/4" Cap Screw, THD, Cutting, Hex z 31 0700804 Shaft - Lower Elevalion Cyl. 2
9 0400121 3/8" - 16 x 3/4" Cap Screw Gr. 5, Plated 4 32 0701118  Angle - Winch Mtg. - Right Front 1

10 0400126  3/8” - 16 x 1" Cap Screw Gr. 5, Plated 4 33 0701117 Angle - Winch Mtg. - Left Front 1

11 0400130 3/8" - 16 x 3-1/2" Cap Screw Gr. 5, Plated 3 34 0701318 Handie, Ciutch Control 2

12 0400139 3/8" - 16 x 1-1/2* Allen Head 1 35 0800248 Outer Boom Weldment 1

13 0400141 3/8" - 16 x 7/8” Cap Screw Gr. 5. Plated 4 36 0800249  inner Boom Weldment 1

14 0400260 5/8” - 11 x 2" Cap Screw G, 5, Plated 39 37 0800396 Winch Angle Weldment - Left Rear 1

15 0400366 1/4" - 20 Nut - Plain, Plated 2 as 0B00397  Winch Angie Weidment - Right Rear 1

18 0400392 3/8” - 16 Nut - Nylok, Piated 4 39 0BGO399  Wrecker Frame Weldment 1

17 Q400421  5/8” - 11 Nut - Nylok, FPlated 8 40 0900271  Winch - Left i

18 0400452 1/4” Lockwasher - Helical 2 a1 0900272 Winch - Right 1

19 0400482 3/8" Lockwasher - Helical 12 42 0900431 Swivel Boom Ass'y - Left {See Page 15) 1

20 0400508 5/8” Lockwasher - Helical 32 43 0800432 Swivel Boom Ass'y - Right (See Page 15) 1

21 0400554  3/8” Dia. x 1" Roll Pin 8 A SeePage - 13

22 0700190 License Plate Bracket 1 B See Page - 15

23 0700283 Cap - Reservoir 1 C See Page - 13

10




VALVE CONTROLS

ITEM PART NQ.

DESCRIPTION

NO. REQ'D ITEM  PART NQ. DESCRIPTION NO. REQ'D
1 0300122 Grammat, Split Plastic 12 10 0400543 Cotter Pin ~ 1/8" x 3/4™ 4
2 0300834 Kneb - Cable ~In-Out 4 11 0700110 Bar Cross Gontrol Bracket 3
3 0300835 Knob - Boom - Up-Down 2 12 0700113 Bar Cross Control - Front 2
4 0300837 Knob - Boom - in-Out 2 13 0700369 Control Lever ]
5 0400392 Nut - Nylok 3/8" - 16 12 14 0701098 Rod Extansion 4
8 0400393  Nut - Jam 3/6" - 16 12 15 0701574 Bar Cross Control - Rear 2
7 0400533 Claevis Pin - 1/4" » 1 1/4" 4 16 0800024  Arm Waldmant 4
8 0400541 Cotter Pin - 1/16" x 3/4” 4 17 0800420 Rod Weidment - Short 2
9 0400542 Cotter Pin - 3/16" x 1 1/4" 8 18 0800491 Rod Weldment ~ Long 2

ii




FILTE

ITEM » PART NO. DESCRIPTION NOQ.REQ'D 1TEM PART MO, DESCRIPTION NO. BEQ'D
1 0300055 Hose Barb - 3/4” 1.D. Hose 4 13 0300666 Hose Barb 1 1/2” 1.D. Hose 2
2 6300071  Hose Clamp - 1" 4 14 0300671 Suction Hose 1 1/271.0. 1
3 0300136  Filter 2 15 0300791 2 Spijt Flange Adapter 1
4 0300165 Hose -~ High Pressure 2 16 0300792 Reducer Bush. 2" NPTM x 1 1/2" NRPTF 1
5 0300218  Elbow - 90° 3/4" NPT - 1/2" JIC 2 17 0300796 Bush. - 3/4" NPTM X 1" NPT Female 2
6 0200222 Vaive - Two Spooi - Rt 1 18 0300813 Str. Conn. 1" SAE Male x 3/4" SAE Female 2
7 0300288 Street EH. 90° - 3/4” NPT 4 | 19 0300814 Elbow 90° 3/4” SAE Mx 172" JIC 2
;] 0300364 Clamp - Hose - 2 1/4” 2 | 20 0300866 “O" Ring 1 7/8" Dia. 1
9 0300627 Street Ell. 90° 1-1/2" NPT 1 21 0301209 Valve - Twe Spool - Left 1

10 03006535 Pump - Dana 1 22 0400125 Screw 3/8" - 16 x 3 3/4" B8

1 0300664 Tank Mipple w/L.ock Nut 1 23 0400392  Nut 3/8" - 16 Nylok [
12 0300665 Elrow - 11/27 - 90° NPT 1 24 0701153 Return Hose 2

12




ELEVATION CYLINDER, EXTENSION CYLINDE
AND WINCH MOTOR HYDRAULICS

ITEM PART NO, DESCRIPTION NO.REQ'D ITEM PART NO.DESCRIPTION NO.REQ'D
1 0300113 Grease Fitting 6 20 0300766 Male Branch Tee 1
2 0300228 Male Elbow 4 21 0300767 Tee Union 1
3 0300310 Holding Valve 1 22 0300787 Lower Hose Elev. Cyl 2
4 0300631 Extension Cylindar 1 23 0300789 Straight Connector 4
5 0300632 Lift Cylinder - Left 1 24 0301225 Clamp (Hydraulic Tubing) 3
B 0300636 Lift Cyiinder - Right 1 25 0301333 Upper Hose Efev. Cyl. 2
7 0300657 Hose 1/2" x 46" Long 4 26 0400066 Cap Screw, Hex Hd., 1/4” - 20 x 3/4", Gr. 5, PI. 3
8 0300659 Hose 40" Long 1 27 0400107  5/16" - 18 x 2-1/2" Cap Screw 2
9 0300660 Hoge 120" Long 1 28 0400181 1/2" - 13 x 1-1/2” Hex Boit 4
10 0300691 Winch Motor 2 29 0400067 Nut (Nylon Lock} 1/4" - 20 PL 3
1 0300710 Hose Clamp 1 30 0400382 Nu! (Nylock) 5/16" - 18 2
12 0300756 Female Pipe Tee 1 31 0701597 Tube - ST Stes! t
13 0300 57 Reducer Bushing 1 32 0701598 Tube - 5T Stesl 1
14 030C759 Male 45° Elbow 2 33 0701599 Tube - ST Steel 1
15 0300761 Straight Adapler 2 34 0701600 Tube - ST Steel 1
18 0300762 Matle Connector 1 35 0701601 Tube - ST Stesl 1
t7 0300763 Male Elbow 1 36 0701602 Tube - ST Steal 1
18 0300764 Male Elbow 2 37 0800508 Brackei, Holding Valve {Waeldment) 1
19 0300765 Male Elbow 1 A See Page 14. Valve Hydraulics

13




} ELEVATION CYLINDERS

TO PUMP

TO RESERVO{R

} RIGHT WINCH

]
5
Q
4
o
224
z
w
=
bad
h

TO RESERVOIR

TO PUMP
~ -~
ITEM PART NQ,DESCRIPTION NO.REQ'D iTEM PART NO. DESCRIPTION NO, REG'D
1 Q0300040 Connector, 1/2" NPT - 1/2" JIC 8 4 Q300222 Valve - Two Spool - Right 3
2 0300055 Hose Barb - 3/4” 1.D. Hose 2 5 0300288 Stireet Elbow, 90° - 3/4" NPT 2
3 (300218 Elbow, 90° - 3/4" NPT - 1/2" JIC 2 [ 0301208 valve ~ Two Spooi - Left 1

Ll




CLUTCH CONTROL ASS’Y

0900251

ITER?  PART NO. DESCRIPTION HNO, REQ'D,
1 0300845  Spring 1
2 0400408 Nut 2
K| 0400492 Flai Washer 2
4 0400534  Clevis Pin 1
5 0400541  Cotter Pin 1
6 0400544  Cotter Pin 1
7 0400581  Roll Pin 1
8 0700558 T Handle 1
9 0701113 Yoke 1
10 0800326 Control Rod 1

BOOM END SWIVEL

iTER PART RO. DRESCRIPTION MO. REQ'D.
1 0300113 Gresse Fitting 1
2 0300626 Sheave 8" Dia. x 1-1/2" Rim Width 1
3 0400124 Bolt- ¥B-16 x 2-1/2 Hex. Hd. GRS Piated 2
4 0400133 Bolt- 3816 x 3" Hex Hd. GRS Plated 1
5 0400392  Nut 3WB-18 Nylok 3
6 070080% Cable Guide - Bottom 2
7 0700888 Shaft - Sheave [
B 0800286 Cable Guide i
9 0800509  Swivel Weldment - Left Hand 1
10 DBO0S10  Swive! Weldment - Right Hand 1

STOP & TURM LIQGHT

BACK-UP LIGHT

_‘_\_\5
1. Light, Stop & Turn - Complete 0300501 1. Light, Back-Up - Gomplete 0300505
2, Housing, Stop & Turn Light 0300497 2, Housing, Back-Up Light 0300502
3. Bulb, Stop & Turn Light 0300498 3. Bulb, Back-Up Light 0300503
4. Lens, Stop & Turn Light - Red 0300499 4. Leng, Back-Up Light - Clear 0300504
5. -Screw, Lens 0300500 5. Screw, Lans 0300500
MARKER LIGHT, RED MARKER LIGHT, AMBER
2 { 3
et
|/“‘ g PR
1. Light, Marker Red - Compiete 0300427 1. Light, Marker - Amber - Complete 0300428
2. Housing, Marker Light - Red 0300506 2. Housing, Marker Light - Amber 0300509
3. Bulb, Marker Light 0300507 3. Buib, Marker Light 0300507
4, Lena, Marker Light - Red 0400508 4. Lens, Marker Light - Amber 0300510
3 LIGHT BAR LICENSE PLATE ILLUMINATOR
' .
H—3
1, 3Light Bar Ass'y. Complbte 0300442
2. Bulb, Marker Light 0300507 1. Licenae Plale Kluminator - Complete 0300273
3. Lens, 3Light Bar 0300511 2. Bulb, License Plate - IHuminator 0300512

15




REMOVE LAP TO
LUBRICATE CLUTEH.

WINCH

H-700 WINCH
ITEM  PAAT NO. DESCRIPTION NO.REQ'D ITEM  PART NO. DESCRIPTION NO.REQ'D
1 0701116  AngleLT. RR. & RT.FR 1 34 0301033 Cap Screw 4
1A 0701117  Angle RT. RR. & LT. FR. 1 35 0301034 Cap Screw 8
2 0301001 Cam Plate 2 36 0301035 Cap Screw B
3 0301002 End Plate 1 37 0301036 Cap Screw 14
4 0301003 Jaw Clutch 3 38 0301037 Cap Screw 1
5 0301004 Cover 1 39 0301038 Cap Screw 3
6 0301005 Cover H 40 0301039  Cap Screw 6
7 0301006 Drum H 41 0301040 Poppet Screw 1
8 0301007 Gear - Right Hand 1 42 0301041  Set Screw 2
9 0301008 Gear -~ Leit Hand 1 43 0301042 Set Screw 1
10 0301009 Brake Housing 1 44 0301043 Nut 1
" 030101¢  Gear Housing 1 45 0301044 Lockwasher 4
12 0301011 Clutch Housing 1 46 0301045 Lockwasher 6
13 0301012 Brake Hub 1 47 0301046 Washer 10
14 0301013  GearHub 1 48 0301047 Washer a
15 0301014 Key 1 49 0301048 Drag Brake 2
16 0301015 Key 1 50 0301049 Gasket 2
17 0301016 Key 1 5t 0301050 Gasket 1
18 0301017 Key 1 52 0301051 Gasket 1
19 0301018 HKey 2 53 0301052  Lub. Fitting 3
20 0301019 Key 2 54 0303053  Relief Fitting 1
21 0301020 Retainer Plate 1 55 030054 Reducer 1
22 030102% Drum Shaft 1 56 0301055 Pipe Plug 2
23 0301022  Shift Shaft 1 57 0301056  Oif Seat 2
24 (301023  Shift Lever H 58 0301057 Spring 1
25 0301024  Spacer 1 59 0301058 Spring 1
28 0301025  Worm - Right Hand 1 60 0301059 Spring 2
27 03010268 Worm - Left Hand 1 61 0301060 Flat Spring k
28 0301027 Yoke 1 62 0301061 Brake Disc 1
29 0301028 Ball 1
3o 0301028 Bail 2
kR 030103¢ Bearing 2 Following Items Not Shown in Parts Breakdown
32 0301031 Bushing 4 300805 Chain Coupling 1
a3 0301032 Bushing 1 0300906 Key 1
0300907 Rubber Plug 1




Buiany - 55L00C6/m UUOD - SSLODED - B2iM SHUA ©D 1 - (1yBf) n-y38g 10 “Xny
Buenys ecLOGCO/m 'WWOD - SSLO0CO - Bpg enid eD 94 - (Gub)) dojsanany MY

z Buiany - g51L0080/% "ULOD - SSIO0ED - BM RIBIE 5O g1 - 1By} sonup 1181 —
, 2 S "
g = BUKIAL - 9GL00EQ /M ULOD - GSLO0ED - @Ak NIBIG BD 91 - (1uBi) P15 eDuBITE) ©
& = c o
e 3 c Lo
2 8 = = 7 .w 2
2 cog C #NIY "UUDD - £5LODED - A XIEI@ FD o1 - (ubl) Hejy asu2g ! =
£ . L b c
o m L4 o
=4 ﬂm C 3 m i umoig 'en 2 - (uBy) pooyy &. rm
¢ £ a9 8 r \ |
£ m 02 o . i
3 S8 : [ z
- g R Y 2 i e 2
£ = m o £ w
e S . ° 3 g
.o . @ €
20 o & 2 & g .
9 o = O¥® 9 z oA o |3
e - =z ® 3z ¢ e
3§ $:8 8 ¢ 2 8
e & T > ~ @ -~ 8 SIPR L
@ o . _— w bt oo ]
e = ﬂ_w m ; m T M See m
- T
g5 ge 2 2 TEsglg
= e > o sefle
' [~ . U Q -—
T n R Y §585 12
v c w M. g C pm - 525 |2
° ¢ 23 56 % T L =
¢ c > 3 0% 1 vl Escm =
¢ 5 BT 4 S5EF S
32 FEZE : so87 |3
R .. 835 - 0 & :
;o fz g x i % @
Z o g 4o g - 7 = =
a4 - - © Vm ? g 5
Q (=] —nm - & u g =
= - 3
It % K
. 7
P.'/ il ———— A MANNN SE OSSO IRR 1000823 210580 P i d L LA T.
| ¥ ) § .
o Nt T,
s N
L -
N o »J &
182088 g -
u B o
[, T H
E =c c ]
g 753 a5 ]
L e L
E tzx e X
=1 @~ "
U =& B . 7
m m Gu@ns 951G0E0/M 'UUSD) - GSLODED - MM UM 2D g1 - {1yBy) dny yoeg o xny P
Q 3] =
M = 3 3 Suigriy - SSLOOED/ M "ULOD - SSLODED - 3414 MO[3A ‘g 9t - {3yBy) doig r wing ‘W ¥
L)
w - = N Buignj - 965 00E0 /2 UU0D - SSLOOEQ - Al ¥eig e gy - (iyby) janew pey
Q
S Buany - 95LO0E0/M UUOD - S5L00E0 - Aim ¥o2Ig 0D gt - (B} 2pis asumsear)
< z
W ZyEc¥c
o 8389EZT
O amatzs

17




NOTE:

Any wires not used should be
securely taped and stored out of
the way to preven! electrical
shortages.

4
3
2
1
17 9
10
10A
1
12
WRAP ALL
CONNECTIONS AND 20
L 13
0701329 AS IB ]5 I3A
SHOWN. 14
ITEM DESCRIPTION WIRE COLOR iTEM DESCRIPTION WIRE COLOR
1 Switch Panel (Auxiliary) White 1 Back Up and Auxiliary Light, Right Hand White
2 Switch Panel (Fiood Lights) Brown 12 Rear Clearance Light Right Hand (Red) Biack
3 Switch Panel (PTC} Green 13 Tait Light Left Hand Black
4 Left Turn and Stop Yellow 13A Stop and Turn Left Hand Light Yeilow
5 Right Turn and Stop Blue 14 Back Up and Auxiliary Left Hand Light White
[ Tail Light and Clearance Black 15 Rear Clearance Light Left Hand (Red) Black
7 Back Up White 16 Light Rear Marker Left Hand (Red} Black
8 Light. Frent Marker Right Hand (Amber) Black 17 Light Front Marker Left Hand (Amber)} Black
9 Light. Rear Marker Right Hand (Red} Black 18 Ftood Lights Brown
10 Tail Light Right Hand Biack 19 Light, License Plate Black
104 Stop and Turn Right Hand Light Blue 20 Sealant Electrical Connection

18







	c820exp_cov1.pdf
	9.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	c820exp_cov2.pdf



